E-1 HhEhf84H& CRANKCASE

Id PartNo PartName Description Quantity
EO01-1 11115-A0710 TR IR ZE Drain plug 2
E01-2 11116-A0710 IS R 2 2 P Washer 2
EO01-3 T910-0081 Hh7&GB/T276 Bearing, TM6205 1
E01-4 11120-A0710 ity e v 3 A AR (—) Oil seal I 1
EO01-5 11110-A2310 ity 2t 3 A1 Crankcase set 1
E01-6 27400-A0710 Pl L & & 0il sensor comp. 1
E01-7 T152-0004 IZF:GB/T5789 M6x14 Bolt, M6x14 2
E01-8 19316-A0810 EERS Clip 2




E-2 hihsE =4/ CRANKCASE COVER

15N
6 ? ; \ [
EN /A
6 "’ /1(:{ ; /
20/ | A
- 1 4 I’.
““'./.; 3/ L.‘r % *—4
6 Ay =4 /k\
N\ r 2y S 7 ‘p ¥ 4
NWASRAL
N,
/ "'//vf o
[ ~ y s
{ & | ',’
—,_ "L‘-/"/ 1
2 ’\
Id PartNo PartName Description Quantity
E02-1 T910-0081 HhAGB/T276 Bearing, TM6205 1
E02-2 11211-A0710 Hh A A6 75 Crankcase cover 1
E02-3 11114-A0710 ih b AR Crankcase gasket 1
E02-4 11113-A0710 it i 8 25 E 7 FH 8> 14 Pin, ®8x14 2
E02-5 15510-A0710 Ml R Dipsick set 1
E02-6 T151-0001 121:GB/T16674 M8x32 Bolt, M8%32 6




E-3 K43k SE3L% Sk CYLINDER HEAD & CYLINDER HEAD COVER

}4
=
< \\‘-Q R
V7 ; P ‘"i’ //' v?
Q7Z > g ; ‘}
9\/ A &
\ W
1 e © )
i . N (=
34 |on ©
- 4 v SN
AN S L.
| | i \
1 - . i ‘\ o ,‘,.
7= [”‘ tof 1 g
: . _
1 j-*:l 1 - R A"
> 5
1 |
12 = | %
13
Id PartNo PartName Description Quantity
E03-1 T152-0019 IZF:GB/T5789 M6x12 Bolt, M6x12 8
E03-2 12200-A0730 Ak AR A Cylinder head cover comp. 1
E03-3 12212-A0730 AL Sk i B ) Cylinder head cover gasket 1
E03-4 12118-A0710 AT SLIEFEME*60 Bolt, M8x60 4
E03-5 19121-A0710 T FRE) Lead wind cover I 1
E03-6 12100-A0720 kA E Cylinder head comp. 1
E03-7 18214-A0710 HEA O XCEL IR M8 X34 Stud, M8x34 2
E03-8 T113-0004 M LIEFEGB/T900 M6x93 Stud, M6x93 2
E03-9 27100-A0710 KACFEHE Spark plug 1
E03-10  [12120-A2310 AL Sk B B E A A Cylinder head gasket set 1
E03-11 12117-A0710 Rk AL D10%16 Set pin, ®10x16 2
E03-12 16622-A1713 WEL) 012 Hose clip I, @12 1
E03-13 16622-A1713 EAE Air duct 1
E03-14 26200-BD710 PE SRR S Regulating bracket comp./ 1




E-4 ph#h 35EEM S L CRANKSHAFT, PISTON & CONNECTING ROD

f“"

Id PartNo PartName Description Quantity
E04-1 13400-A2310 HEARAE Piston ring comp. 1
E04-2 13313-A0710 TREY Piston pin circlip 2
E04-3 13312-A0710 JEEL Piston pin 1
E04-4 13311-A2310 EE Piston 1
E04-5 13120-A0710 A Connecting rod comp. 1
E04-6 13112-A0710 e 5] gt Woodruff key 1
E04-7 13110-A2310 HR il 21 1 Crankshaft set 1




E-5 L3 H S ST 1iRBEH S COMBINATION OF CAMSHAFT & VALVE ROCKE

10
15 14 13 | ¢
T T[ |
15 14 13 12 9
9)
V=
3 ° )
| 4 ) d g
2 47 ) — - Yo 0 “
é c"l-‘.A{ .’.‘(/(::: ﬂ%’ f\‘l 1-7 e ——_jt[T-J
N W =
|~ 3 4
Id PartNo PartName Description Quantity
E05-1 14314-A0710 S0 1E) B T M RE Lock nut 2
E05-2 14312-A0710 T il e Base pin 2
E05-3 14311-A0710 KITRE Valve rocker arm 2
E05-4 14313-A0710 S0 (AR I b AR Adjusting bolt for valve gap 2
E05-5 14310-A0710 SIREERAS Valve rocker arm comp. 1
E05-6 14220-A0710 HEFT SR Pusher guide set 1
E05-7 14210-A0710 HEFT A A Pusher set 2
E05-8 14315-A0720 B Tappet 2
E05-9 14100-A232T SR AL & Camshaft comp. 1
E05-10  |14412-A0720 B Exhaust valve 1
E05-11 14411-A0720 A Intake valve 1
E05-12 14420-B9130 $49 B2 A Oil-retaining sleeve set 1
E05-13  |14414-A0710 S Valve spring 2
E05-14 14413-A0720 ST E(—) Valve spring retainer 2
E05-15 14418-A0720 SI8E Valve split cone 4




E-6 fkiha8 5 B CARBURETOR

Id PartNo PartName Description Quantity
E06-1 16622-A0710 A Je(—) ©8.5 Hose clip I, ®8.5 2
E06-2 16621-A0710 HHE(—) Outlet pipe 1
E06-3 16381-A2310 it AL Stepping motor 1
E06-4 17219-A0710 R O Inlet gasket 1
E06-5 16120-A0710 bl ER LA A Connecting block set 1
E06-6 16113-A0710 EimER AT Carburetor gasket 1
E06-7 16100-BE710 o s Carburetor Assy. 1
E06-8 17113-A0710 ZEPEAE T Air cleaner gasket 1




1
B / 2
=
€2 /
Id PartNo PartName Description Quantity
E07-1 17113-A0710 ZEPEAE T Air cleaner gasket 1
E07-2 T314-0001 IZ2EEGB/T6187.1 M6 Nut, M6 2
E07-3 17100-BE710 ZE JEAS B Air cleaner Assy. 1




E-8 JHEasdH4

MUFFLER

10

PartNo PartName Description Quantity
E08-1 T314-0002 12 BFGB/T6187.1 M8 Nut, M8 2
E08-2 18150-BE760 SHFS 2 X FEAR AL Muffler support plate set 1
E08-3 T151-0014 122 GB/T16674 M8x12 Bolt, M8x12 2
E08-4 18215-A0710 HSOHE Exhaust gasket 1
E08-5 T441-0001 4 E I GB/T93 @8 Washer, ®8 2
E08-6 T310-0001 IEHEGB/T6170 M8 Nut, M8 2
E08-7 T151-0005 122 GB/T16674 M8x16 Bolt, M8x16 2
E08-8 18100-BD760 JHEZe (NRE) HE Muffler (liner) assembly 1
E08-9 18130-BD760 HE SRS Muffler hood 1
E08-10 18000-BD760 SH S A Ak Bl Muffier Assy. 1




E-9 R )5 Bhas Sk ﬁ%%%ﬁ{tFRECOIL STARTER & STATOR, ROTOR

17
.
Id PartNo PartName Description Quantity
E09-1 19311-BE710 it 2t 4 0 A5 Crankcase side plate weldment comp. 1
E09-2 T152-0033 122 GB/T5789 M6x22 Bolt, M6x22 1
E09-3 31110-A232T EF A4 Stator set 1
E09-4 T151-0009 1242 GB/T16674 M6x60 Bolt, M6x60 4
E09-5 31120-A232T At Rotor set 1
E09-6 23317-A0710 KECIREEM14x1.5 Nut, M14X 1.5 1
E09-7 34111-BF152 F AL XU Generator fan 1
E09-8 23316-BE710 ¥EE Starting flange 1
E09-9 T152-0019 IZF2GB/T5789 M6x12 Bolt, M6x12 4
E09-10  [19170-BD760 SREHE Fan hood comp. 1
E09-11  |T151-0029 12 GB/T16674 M6%50 Bolt, M6x50 4
E09-12  [23260-A0710 3 i Pl AH Inlet hood 1




E09-14  [23230-A3210 hIF A A1 Pulling handle 1
E09-15 23200-BD710 RPEES) A H G Recoil starter 1
E09-16 T411-0002 B GB/T97.1 D6 Washer, 6 3
E09-17  [T151-0028 IZHGB/T16674 M6x18 Bolt, M6x18 3




E-10 fkZREBZH4 IGNITION COIL

Id PartNo PartName Description Quantity
E09-1 16914-A3010 HE Bushing 2
E09-2 27200-A232T KRB H G (—) Ignition coil comp. I 1
E09-3 T152-0033 12F£GB/T5789 M6x22 Bolt, M6x22 2




E-11 ¥R FE 28 A FUEL TANK

Id PartNo PartName Description Quantity
Ell-1 16510-BD760 PR H 8 A A Fuel tank set 1
El1-2 16400-BU140 PRmFESEA S Fuel tank cap comp. 1
E11-3 16610-B9130 I JEAR AT Filter cup set 1
El1-4 16560-B9130 AL HE RER A Fuel level indicator set 1
E11-6 16911-B9130 38 R A Fuel tank damping pad 1
E11-7 16914-B9130 RS Sleeve 4
E11-8 T415-0007 A B GB/T96.1 Washer 4
E11-9 T152-0066 IRFEMO6x22 Bolt, M6x22 4
E11-10 16640-BD760 H Y F Rl A Outlet connector set 1




G-01 ZHI AR &8 44+ CONTROL PANEL

Id PartNo PartName Description Quantity
GO01-1 31251-BE760 EHmEmiREEE Control panel rear hood cover 1
G01-2 T152-0071 FNAEZ HNIEFEGB/T5789 M6*14 Bolt, M6*14 1
G01-3 31200-BD760 122 ) A o Control panel Assy. 1
GO1-4 91122-BE760 EHRIGAE Control plate sticker 1
G01-5 31153 M5*12 M5*12 6




G-02 & BB 84 GENERATOR

D)

> 7 @
el

Id PartNo PartName Description Quantity
G02-1 31600-BD710 ARG SRR Inverter 1
G02-2 T151-0003 BZHEM6%22 Bolt, M6x22 2
G02-3 T152-0028 IEFEM6x18 Bolt, M6x18 2
G02-4 T311-0002 1R EMO6 Nut, M6 2




G-03 #1282 FRAME

Id PartNo PartName Description Quantity
G03-1 32100-BD760-0001 |#LZE 41 Frame set 1
G03-2 32131-BE720-0001 |ZZE4R installing plate 1
G03-3 T151-0062 PRFEMBx35 Bolt, M8x35 2
G03-4 T311-0007 IR FFMS Nut, M8 10
G03-5 31319-BD760-0001 [ ZhAl 2 R4 Engine installing plate 1
G03-6 32420-BE720-0001 [#12H y = HA L0 A Damping pad A 2
G03-7 32413-BD710-0001 |#158 5= Damping pad 4
G03-8 T351-0001 M6z I Cap nut, M6 4
G03-9 32420-BE720-0002 |#JL2H sk = HL A ZH 14 Damping pad A 2




